PIL6-8TE-0081

138 9A1BIASIIAOY OAIRS TOW0ISN) XJOIVYV ] 1nek 10
I9[eap ano£ Joryuod osedfd ‘Jonpoud siy) Jo A[qUISSE oY) Y3IM wd[qoxd Aue duaLIddxd noA Jy

q ‘NOISIATY

JANWNVH 10 LHTIVIN JHddNd i
HONTIM H19VLISArav .
LIIDO0S 10 HONTIM HONI 91/6 .

ATAWASSY 404 AAIIN0OTI STO0L

SLAAHS NOLLDNWLSNI
A TIINASSY 1DNdOodd

vAdd
NOISNALXTIAdAH THIOHA S¥

"ONI AdO4dVdVd

‘XATANASSY FdODSHTHL U} U0 A TANVH U3 JO pud Yoes 1040 SATID "NI § X v/1-1 () omy 9p1IS 4!

(A TINESSY AHL ISV

TTIAM ONIHSOd A TIHM dVd FHL ONILV.LOYW) “TTANVH OLNO SaAVd H3T10d HHL 4dI'TS

OL AFAD0Ud NTHL “UALVA HLIA AVd Y1104 FHL 40 AAISNI AHL LVOD) "ATAWIASSY
AAODSATAL 201 U0 FTANVH Y} JO Pud Yoeo 1910 SAVA YATTIOU ‘NI L X ¥ (T) 0MI9pHS €1

(ONIMVEQ
HAS) "SYVTIO0 ADO0T VLS (2) om Sugsn ooejd ul pioy pue ‘ATAWASSY AJOOSTTAL
S U0 LAVHS AVd JATTOH o JO Pud 4oea 0o SAVA HATIOU NI L X ¥ (©) omiopis  °CI

(V TIVLAA AAS) “MTADS GINNHL (1) auo asn ‘soefd ul X TFNASSY AdODSHTAL 943 21035 0, 11

SNOLLDNY.LSNI A TAINASSV NOISNLLXTUAJAH THADHA S¥ TLyAdd



PBF472 45 DEGREE HYPEREXTENSION ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINING ASSEMBLY

HARDWARE:

ITEM NAME/DESCRIPTION QTY
1 3/8 X 3-T/4 IIN. BOLT ottt cae e n e et e an et et e s e saaseens 2
2 3/8 INL WASHER ..ottt ettt st s b st et e e s e aanrann 4
3 3/8 IN. LOCK WASHER ...ttt eecaeas s e e ceseeesesesbe e e e s s eenns 2
4 BB INL INUT ettt ettt ettt s be et an st es e s e st et eme et ensenanseans 2
5 STAR LOCK COLLAR ..ottt et esesensesesenssssts b eesssesasseseonsssessasesassessasensansan 4
6 THUMBSCREW ..ttt eecseeteecsteesees et enesesesenssessessessasesensesenssnsssensossssesassassons 1
7 PLUNGER. ..ottt te ettt et ettt et sttt et ent st et eae e s ens e e ssaassansasaesasassassassan 1
8. SPACER ...ttt e ettt e e et s e s er e et ekt e s e he e st ensnnannan 1
9. SPRING ...ttt ettt et ettt e e e et s et s et et et assansenbensansannsan 1
10. COTTER PIN ..ottt enmn bttt es s e e s s taa ettt e s asasaase s ansseasanns 1
11. KINOB et ettt ottt e d s e e n et e bt e e sa s e se e ssenaesannan 1
12. 2-1/2 IN. DIA. ROUND END CAP ....occoiiiiitenirieietceeeesrieeeieseesetemssesenestssasasassssssssssasenses 2
13. 2IN.SQUEND CAP .ttt n e stsae sttt st ba s s s 3
14. 1-3/4 IN. SQ.END CAP ..ottt ettt sttt ettt n sttt ene et asen 1
15. 1-1/2 INL SQ.UEND CAP ottt ettt aen s e e s s ass st sne s enasnens 2
16. 1-1/4 X 5 IINC GRIP et ceceten et et eesen et e s s e st sa ettt eeasn s et s sa e s eanennan 2
17. 2-1/2 X 5-1/2 IN NON SKID STRIP ....cociiiriirierererereererereneseerenessesassrnens et raeaseeas 2
18. PARAGLIDE STRIP ..ottt tesecrtet et et et et ssnesssssssssassasesassesessensensnnan 1
WELDMENT/PARTS:

ITEM NAME/DESCRIPTION QTY
1 BASE ASSEMBLY ..ot (PB3506-1).....coiniiiiciciccnrceeenenn 1
2 TELESCOPE ASSEMBLY ....ccccviinninniniintvnceeennenas (PB3500-1)....covviviiiiicicneniceienennen 1
3 BRACE ASSEMBLY ..oooiiiiiiiiiiiiccieccnienerenecenenas (PB3503-1)..ccceceeeveiiccneneereraenane 1
4 ROLLER PAD SHAFT ....ccooooiiieiinccneneneeneneanane (PBI251-1)..cooiiiicrceeeeeanes 1
5 4 X 7IN.ROLLER PAD ....cccocvvinrininineiniencennreannns (PBI946-1)......coooiiiiiiicinccienenne 6

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

.......

I BOLT LENGTH————
BOLT LENGTH RULER:
_ 12 _ 12 _ 12 _ 12 _ 12 _ 172 |

___h____w___w___uﬂ~___m___La

PBF472 45 DEGREE HYPEREXTENSION ASSEMBLY INSTRUCTIONS

IMPORTANT:

10.

THE PARABODY HYPEREXTENSION SHOULD BE ASSEMBLED ON A FLAT LEVEL
SURFACE TO ASSURE ITS PROPER FUNCTION.

Attach two (2) 2-1/2 X 5-1/2 IN. NON SKID STRIPS to the ROUND TUBE on the BASE ASSEMBLY as
shown on drawing.

Insert two (2) 2-1/2 IN. DIA. ROUND END CAPS into the ends of the ROUND TUBE of the BASE
ASSEMBLY. Also insert two (2) 2 IN. SQ. END CAPS into the front end of the BASE ASSEMBLY.
(SEE DRAWING) :

Insert one (1) 2 IN. SQ. END CAP into the end of the ANKLE CATCH TUBE of the BRACE
ASSEMBLY. (SEE DRAWING)

SECURELY assemble the BRACE ASSEMBLY to the BASE ASSEMBLY as shown on drawing, using
two (2) 3/8 X 3-1/4 IN. BOLTS, four (4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and two
(2) 3/8 IN. NUTS.

Assemble two (2) 4 X 7 IN. ROLLER PADS, and one (1) ROLLER PAD SHAFT to the ANKLE
CATCH TUBE of the BRACE ASSEMBLY, using two (2) STAR LOCK COLLARS. (SEE DRAWING)

Assemble the SPRING PIN ASSEMBLY to the SPRING PIN HOUSING on the BRACE ASSEMBLY,
using one (1) KNOB, one (1) PLUNGER, one (1) SPRING, one (1) SPACER, and one (1) COTTER PIN,
using the following steps:

Assemble the KNOB to the PLUNGER.

Insert the PLUNGER through the first hole of the HOUSING.

Slip the SPRING and the SPACER over the end of the PLUNGER. (IN THAT ORDER)
Insert the PLUNGER through the second hole of the HOUSING.

Pull back the SPACER on the PLUNGER and insert the COTTER PIN through the hole.
SEE DETAIL A ON DRAWING.

TmUOW>

Insert two (2) 1-1/2 IN. SQ. END CAPS into both ends of the SPRING PIN HOUSING on the BRACE
ASSEMBLY.

Insert one (1) 1-3/4 IN. SQ. END CAP into the end of the TELESCOPE ASSEMBLY. (ON THE END
WITH THE HANDLE)

Attach four (4) PARAGLIDE STRIPS to the end of the TELESCOPE ASSEMBLY, and four (4)
PARAGLIDE STRIPS to the inside of the BRACE ASSEMBLY END as shown on drawing (2 OF 2),
using the following steps:

o Thoroughly clean all surfaces where the paraglide strips are to be attached.

» Remove the paper backing from the paraglide strips and firmly apply them to all shown surfaces (8
places).

Puli back the SPRING PIN on the BRACE ASSEMBLY and insert the TELESCOPE ASSEMBLY, and

slide it down to the desired setting.

(US]



ZLv48d 1a

o e | X288

A

/LVEINOSHORT [

/2RO L TNOLLONMISNI ATBN3SSY
_seaNOISNILX3HIdAH .um.__;wF N

VIOSINNIN ‘AISHWY

*ONI AQ049vavd

GNNoY VI NI

di¥1S amMS NON °

UVTIOO MOOTIVLS

avd 37104

(z) INN °NI 8/¢
(2) dvd aN3 /

J

A18N3SSY 3SvE <
/ \%

(2) ¥3HSYM ‘NI 8/¢
(2) ¥3IHSYMMOO0T °NI 8/¢

)

L

/¢ /@
(2)

NI 2/1-S X N\TN|/

o)
Yoo

14VHS avd d3T710d

3gnL HOLYD DNV :ﬁ

dvd aN3 DS NI N«\

y3HSYM NI 8/¢

YVTI00 HOOTVIS

wa mujom.l\

o VL3d

NN

ONISNOH Nid Oz_m&ml/ \Izmmowmzz..:,

@ dvo ON3 ‘DS NI ¢ @
OJ w TS~ avo aN3 OS NI 2/1-4
P2

Iy A

1
< k i
\ [ “ / /
// | /! - 0N
|
ATEGNISSY 40vdd _ A L“ UIONMId
_ /!oz_mam

MUIHSYM °NI 8/¢ /l ¥30VdS
: Nid ¥3110D

11og ‘NI ¢/1—¢ X 8/¢

L
N
o Tz NN
ATENISSY 30VdE

1708 NI ¥/1—-€ X 8/¢

AT1EW3SSY 340083131

/m_me ‘NI 6 X ¥/1—1
14VHS avd ¥3770¥

avd 93709
(2) avd mujom\

(2) ¥vTI00 MOOTNVIS




' *

— —

Do PARABODY INC.
RAMSEY, MINNESOTA

J_ERICKSON

e |45 HYPEREXTENSION s

ASSEMBLY INSTRUCTION™™

e m@S[DL . PBF472




